400 EXC RACING 2001 <2001><EU><830313>

EXHAUST SYSTEM
21904
“0
)
Z
®
)
@\ AL |
o [’
®
Qe
@
o?
@

Pos Part Number Description Additional Text Quantity
1 59005007000 EXHAUST PIPE L/S RACING 2000 1.00
2 59005008000 EXHAUST PIPE R/S RACING 2000 1.00
4 58305053001 CERAMIC LINE 1 METER 1.00
5 50305016000 TEN.SPRING L=62MM EY.MOVEABLE 4.00
8 0125080003 washer DIN 125 A -8.4 1.00
10 59005060000 EXHAUST-INTERMEDIARE TUBE 2000 1.00
11 54603048000 RANGE CHANGE METAL NUT M8 1.00
12 0015080123 HH COLLAR SCREW M 8X12 WS=10 1.00
13 54603048100 clip nut M6 1.00
14 0014060103 HH COLLAR SCREW M 6X10 WS=8 1.00




